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A MESSAGE FROM THE OWNER
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MADEC IN THC US A

Fab Fours’ was born out of a passion for customizing vehicles and a love of the outdoors. Our
engineering team uses the latest 3D design software to turn new product ideas into reality. In our
factory, designs come to life with the combination of cutting edge technology for metal cutting
and forming and an American workforce that puts its’ heart and pride into every product.

From design and manufacturing, to quality and delivery, Fab Fours’ mission is to be the market

leader for steel truck and jeep accessories. We make sure a quality product is delivered on time,
more than expected, better than expected to our customers.

Enjoy your new Fab Fours product. Welcome to the family!

Greg Higgs

FOUNDER, FAB FOURS



GETTING STARTED

Before you begin the installation process of your new Fab Fours product, we suggest
laying out all materials and parts on a pad or protective surface.

Failure to fully account for all components before beginning installation may leave vehicle
immobile until part is acquired. Refer to the next pages as an inventory check.



PROVIDED MATERIALS

TOOLS REQUIRED

Silver marker

1/8” Allen wrench

3/8” Combination wrench
3/8” Socket wrench
5/32” Drill Bit

Power Drill

Utility Knife

M6651-IM 61784-QTY 1

Straight edge

Mé6652-IM
FAB FOURS COMPONENT ary ASSISTANGE
IDENTIFICATION DESCRIPTION We recommend two people
HW Kit Component Description perform the installation as items
Number are heavy and may need to be held
in place while installing.
50301 1/4-20, Yellow-Zinc, Grade 8, Nylock 4
Nut
50301 | 1/4"-20x 1" Yellow-zinc, Grade 8,Hex | 4
head cap screw
50301 | 1/4" Yellow-zinc, Grade 8, Flat washer | 8 URGAN'ZAT'ON
50301 | 10-24x 1/2" Black Button Head Screw | 2
50301 10-24. Stainless Steel. Nut 2 Disassemble the vehicle where you
! ! can catalog and store everything.
50301 #10, Stainless Steel, Lock Washer 2 We suggest labeling and bagging all
50301 #10, Stainless steel, Flat Washer 2 A QI el L e i ey

the vehicle. Failure to keep track of

parts could lead to an inability to
properly reinstall components.

ASSISTANCE

This manual shows the six sensor
configuration for illustration
purposes but your specific
installation may vary.




1. Hold the provided filler panel (61784) up to the front face of the M6651(2) with top of the panel
flush with the top of the cutout in the M6651(2). Using a silver marker, make a line at the bottom of the
cutout in the M6651(2). Then mark the center of each mounting hole on either side of the cutout. The
smooth face of the filler panel should be facing you and this is the side you will mark. Figure 1&2

Figure 1
Figure 2

2. Using a utility knife with a straight edge, score the filler panel (61784) along the line made previously.
Figure 3 Bend the filler panel down along the score and it should snap leaving a clean edge. If it does not
snap easily make your score deeper. Figure 4

Figure 3

Figure 4
1



3. Using a 5/32” drill bit, make a hole in the filler panel at each of the marks made earlier. Figures 5&6

Figure 6

Figure 5

4. Using an 1/8” Allen wrench and 3/8” wrench, install the provided 10-24 black stainless steel screws
flat washers, lock washers, and nuts from the front of the M6651(2) through the filler panel inside. Figure

Figure 7

Figure 8



5. If you are installing an M6652, do so now. Use
the slots at the top of the bracket to mount your
lights. Figure 9

Figure 9

6. Using a 3/8” combination and socket wrench, install the M6651(2) into the Vengeance bumper between the
bumper mounting brackets with the provided 1/4” Hex head cap screws, flat washers, and lock nuts. Figure 10-12

Figure 12



CONTACT INFORMATION

FAB FOURS INC.
2213 INDUSTRIAL PARK ROAD
LANCASTER, SC 29720

PHONE: (866) 385-1905

FAX: 970-385-1914

EMAIL: SUPPORT@FABFOURS.COM
FABFOURS.COM




“IF YOU'RE LOOKING FOR MORE OF THE SAME,
THEN YOU'VE COME T0 THE WRONG PLACE.”

- GREG HIGGS




